
 
 

WASTEWATER PLANT PERFORMANCE EVALUATION 
 

September – October, 2010 
 

Lower Salford Township Authority 
Harleysville Sewerage Treatment Works 

 
NPDES #PA0024422 

 

 
 

Bureau of Water Standards & Facility Regulation 
POTW Optimization Program 

 
 

 
 

 
 
 



Lower Salford Township Authority  Wastewater Plant Performance Evaluation 
 

 
Department of Environmental Protection                      - a-          Bureau of Water Standards and Facility Regulation 
 

Table of Contents 
 
 
1 Optimization Report.......................................................................................................... 1-1 

1.1 Nutrient Impairment in Receiving Stream............................................................... 1-2 
[...]
of dangerous waterborne pathogens found at drinking water treatment facilities within a ten-mile 
distance downstream from municipal wastewater plant discharges.  DEP staff employed 
continuous-recording nutrient and water chemistry probes and a portable wastewater laboratory 
to effect process optimization, following an initial evaluation of the candidate facilities.   
 
On-site activities for the WPPE took place during September and October.  DEP staff installed 
both the continuously monitoring digital probes and portable wastewater laboratory during the 
final week of August and began collecting data recorded at fifteen-minute intervals, downloading 
probe data to a notebook computer set up in the facility’s process monitoring laboratory.  In 
addition, staff conducted a variety of process monitoring tests when on-site.  This data generally 
confirmed the data already being recorded by plant staff in their process monitoring activities, 
and DEP staff also obtained aqueous samples from different sampling points in the treatment 
process, delivering the samples to PA-DEP’s Bureau of Laboratories facility in Harrisburg for 
supplemental routine analysis.  Generally, staff attended the site two or three days per week 
during the WPPE.  Specific sampling required under terms of the study grant was undertaken on 
three occasions, where 10-liter samples of final effluent, background receiving stream, and 
impacted surface waters downstream were analyzed using EPA Method 1623 for waterborne 
pathogens Cryptosporidia oocyst and Giardia lamblia cyst, two species of particularly noxious 
drinking water pathogens which must be removed by downstream potable water filtration 
facilities. 
 
DEP staff completed on-site activities on November 3, 2010, and held an exit meeting a week 
later, where preliminary findings and recommendations were made to assembled staff, the 
township engineer, and with the consulting engineer in attendance.  These findings and 
recommendations are summarized in this section, below. 
 
Most daily findings and recommendations were communicated to the Chief Operator when DEP 
staff was on site.  Staff demonstrated some alternate methods of process monitoring, such as 
development of Dynamic Sludge Age data and refinements to the existing Solids Retention Time 
(SRT) worksheets already in use at the facility.  
 
Minor process adjustments were recommended during the evaluation; however, no major process 
changes would be tried by the operators until after October, when the growing season nutrient 
limit would not be in effect.  Lists of the monitoring equipment used, a schematic, and photos of 
the installation are provided in attachments E and F.  
 
A description of the WPPE Program follows as Attachment A, with a listing of program 
participants in Attachment B.  Descriptions of the Harleysville plant, its designed operational 
characteristics, and a schematic of the current flow configuration is attached at C.  Attachment D 



Lower Salford Township Authority  Wastewater Plant Performance Evaluation 
 

 
Department of Environmental Protection            Page 1-2          Bureau of Water Standards and Facility Regulation 
 

consists of a review of operations process monitoring and control.  Tables of test results are 
shown in Attachment K and graphic representations following in attachments G and J. 
 
Attachment H includes results of water pathogen tests performed as part of the WPPE, while 
Attachment I displays a typical example of the bench test results for on-site process monitoring 
done by DEP staff.  Attachment K includes tables of data based on weekly sampling and testing 
performed at DEP’s Bureau of Laboratories, and Attachment N lists the facility’s current NPDES 
reporting limits.  Finally, Attachments L and M show examples of solids control spreadsheets 
discussed with the operators during the WPPE.  A CD-ROM disk of data tables, photographs, 
and reference materials employed during this evaluation is provided with the paper copies of this 
report. 
 
The Department is grateful to all Lower Salford Township Authority and Harleysville operators 
for their participation and assistance in this plant performance evaluation and commends them on 
their continued efforts to apply professionalism and duty to their work on behalf of township 
residents and businesses. 

1.1 Nutrient Impairment in Receiving Stream 
The Harleysville plant discharges to an impaired reach of an unnamed tributary of Indian Creek 
watershed (UNT 01182).  In 2008, EPA promulgated a total maximum daily load (TMDL) for 
this watershed, based on sediment and nutrient contamination and its adverse effect on water 
ecology within the 54-square mile watershed.  The TMDL is fully implemented as of June 2013, 
at which time point-source discharges such as Harleysville will be required by federal regulators 
to meet more stringent criteria for nutrient reduction.  At Harleysville, the nutrient-of-concern is 
phosphorus.  The proposed TMDL for the Indian Creek watershed would result in Harleysville 
having an average daily maximum load of 0.69 pounds per day (ppd) of phosphorus expressed as 
phosphorus (P), or an average concentration of 0.0475 milligrams per liter (mg/L) of P for a 
discharge of 0.700 MGD. 
 
As a practical matter, the NPDES permit for Harleysville, currently under appeal since its 
renewal date in 2006, would initially impose no further reductions of phosphorus than under the 
current permit, for at least a five-year period.  The facility has a discharge limit of 0.16 mg/L 
phosphorus as P for a design average flow of 0.700 MGD.  (Earlier permits listed this 
requirement as 0.5 mg/L phosphorus as orthophosphate [PO4

3-], which represents biologically 
available phosphorus as a nutrient.)  The proposed permit differs from previous permits in that it 
establishes a winter concentration limit of 0.32 mg/L, during the non-growing season months 
from November through March.  Furthermore, eventual implementation of the TMDL in 2013 
requires that phosphorus in the discharges be reduced until the maximum daily load, 0.69 lb., is 
reached, so that sometime during the latter half of a subsequent 5-year permit cycle, the effluent 
concentration will be lower than 0.16 / 0.32 mg/L, although such a final concentration-based 
limit has not been resolved.  Suffice it to note that at current average daily flows of about 0.500 
MGD, the concentration limit could be nearer to 0.10 mg/L P during the growing season in order 
to satisfy the loading limit required by the federal TMDL.  In our discussions of process 
optimization, we use this concentration value as the voluntary optimization goal to strive for 
during the growing season months from April through October. 
 



Lower Salford Township Authority  Wastewater Plant Performance Evaluation 
 

 
Department of Environmental Protection            Page 1-3          Bureau of Water Standards and Facility Regulation 
 

Several communities within the Indian Creek watershed are collaborating in efforts to reduce 
pollution to Indian Creek.  Among solutions being discussed, as alternatives to lower discharge 
limits at point-source dischargers, are development of riparian buffers and adoption of more 
conservative agricultural practices aimed at reducing both nutrient and sedimentation 
contamination to the creek.  This collaboration to reduce watershed pollution is commendable, 
and it represents good stewardship of environmental resources in the face of heated land 
development issues. 
 
Because nutrient contamination was a focus for US-EPA in its development if TMDLs for the 
Indian Creek Watershed, DEP and facility staff conducted the WPPE by evaluating the 
Harleysville Wastewater Treatment Facility with an eye toward achieving higher quality effluent 
than that required under the current permit.  This evaluation also examined existing configuration 
and practices that would reduce the prevalence of wastewater pathogens, although the method for 
evaluating pathogens inactivated by exposure to ultraviolet light disinfection is somewhat 
undefined. 
 
Results of our evaluation are summarized below as Operational Strengths and Focus Points for 
Improvement.   

1.2 Operational Strengths 
• Operators conduct routine assessments of treatment facility on a regular basis.  These 

assessments include process monitoring such as: 
o Measurement of dissolved oxygen concentrations at several points,  
o 30-minute sludge Settleability tests with results taken at 5-minute intervals, 
o Frequent grab testing for phosphorus residual, as a basis for adjusting the 

chemical feed pumps, 
o Sludge Blanket thickness in all clarifiers, which in combination with the totalizer 

measurements for Return Sludge and Wasted Sludge rates is used to control return 
rates, 

o Ammonia-nitrogen levels in mixed liquor supernatant, used to adjust Stage 2 
treatment time, 

o Alkalinity, a measure of the chemical buffering capacity of the biomass and its 
ability to nitrify ammonia waste, 

o Digester conditions. 
• The operator and lab technician at the Mainland Plant operates a certified laboratory for 

testing wastewater strength, gravimetric and volatile solids, and nutrient levels for 
compliance reporting.  The laboratory is well-organized and meets or surpasses the 
minimum requirements for facilities of its size. 

• The operator’s understanding of adjustments to RAS and WAS rates is beneficial to 
sustaining the operation, and he should continue to refine this in order to maintain steady-
state process control, and the facility has more flow totalizer locations than usually seen 
at operations of this size, all of them with current calibration certificates. 

• Use of a digital dissolved oxygen probe (Hach LDO) in Stage 2 aeration to pace blower 
output maximizes the energy efficiency of that stage of the treatment process. 

• Phosphorus control during the growing season has been generally favorable.  The 
Phosphorus limit of 0.16 mg/L is presently met by addition of Ferric chloride to 



Lower Salford Township Authority  Wastewater Plant Performance Evaluation 
 

 
Department of Environmental Protection            Page 1-4          Bureau of Water Standards and Facility Regulation 
 

precipitate iron phosphate. (Fe3(PO4)2)  The operators give ample attention to phosphorus 
control through frequent testing of water samples. 

• Biomass is reasonably maintained in steady-state conditions despite potential for solids 
washout, although it tends toward old sludge age and could benefit from some 
recommendations made during the WPPE. 

• Operators, working with the engineer, have set plans to drain and examine each process 
unit over the next year, in order to perform preventative maintenance and repair damage 
due to wear and tear.  Already, they have drained one of the Stage 2 tanks (S2T4), the 
UV disinfection tank, where the weir and launder were replaced, and half of Stage 1 
tanks, to perform maintenance. 

• Waste sludge solids are gravity thickened and digested aerobically, then removed in 
liquid form for disposal off site. 

• Clarifiers are well-maintained on frequent basis, with weirs and launders regularly 
scoured to remove algae and buildup. 

• Maintenance records show that facility equipment maintained and operated in balance, 
with manual records readily available for review. 

• Facility generally has maintained continual NPDES compliance, with one exception 
occurring during September due to excessive phosphorus loading; however, the plant 
quickly returned to compliance after additional monitoring was performed. 

• Electronic records database is housed in the ALLMAX Operator 10 suite of programs.  
This package is a useful recordkeeping utility, and it can be programmed to calculate 
many important activated sludge treatment parameters that are useful in gauging 
treatment effectiveness and the relative health of the biomass. 

• Automatic samplers are located at the headworks, the inflow to Stage 2 aeration, and at 
the final effluent freshening tank.  Setting aside some minor details, the equipment is in 
serviceable working order and the final effluent sampler has a working calibration 
thermometer to assure correct holding temperatures. 

• Operators are conscientious and coordinated.  As a team, members work well together 
under most circumstances. 

• Operators have all achieved certification for activated sludge facilities. 

1.3 Focus Points for Improvement: 
• There is an immediate need to increase food load to Second Stage:  inflow BOD averages 

only about 15 mg/L, when solids levels are around 3,400 mg/L.  VSS/TSS ratio is about 
40%, suggesting a well-digested biomass with mostly inert bacteria and much inorganic 
material, such as Iron deposits from phosphorus treatment. 

• FeCl3 dosage may be too high, given the visibly high concentrations of iron in second 
stage, and this could cause metal toxicity that further inhibits biological growth.  It may 
be useful to revisit bench-scale testing to arrive at an effective breakpoint dose, which 
would save money and labor. 

• Stage 1 contact/stabilization, while it reduces inflow BOD5 from c. 360 to c. 15 mg/L, 
may not be the best use of this treatment capacity, as the operators told us the blower 
capacity is insufficient to aerate both trains.  This presents an opportunity to experiment 
with other configurations and with lowering solids concentration.  Theoretically, the 



Lower Salford Township Authority  Wastewater Plant Performance Evaluation 
 

 
Department of Environmental Protection            Page 1-5          Bureau of Water Standards and Facility Regulation 
 

upgraded Stage 1 blowers should be able to aerate both trains of treatment (T-7 to T-3, T-
8 to T-4). 

• During the WPPE, we experimented with alternate locations for the Stage 2 LDO probe 
that paces the Stage 2 blowers, to gauge blower performance and dissolved oxygen 
content in the aeration tanks.  We found that relocating the probe to Tank 2 of 4 allowed 
for higher DO residual in all four tanks of Stage 2; however, due to low food values at 
this location, DO often exceeded the recommended 3.5 to 4.0 mg/L recommended 
maximum saturation for activated sludge biomass. 

• Solids concentration reduction:  Both MLSS and RAS concentrations may be considered 
too high for the facility, as evidenced by poor Settleability in laboratory tests, septic 
odors, low dissolved oxygen concentrations, inability to simultaneously operate all Stage 
1 tanks.  It may be useful to operate the facility with lower MLSS concentrations during 
the growing season months, gradually changing solids concentration while monitoring 
waste rates, to achieve a younger, healthier biomass more capable of efficiently treating 
raw wastewater. 

• Biomass enhancement:  Since most of Second Stage biomass appears to be inert due to 
age and unbalanced food/mass ratio, it remains necessary to enhance biomass through 
addition of “new” microorganisms on a regular schedule.  Different formulations of 
“bugs” may be found among a number of vendors, and some vendors may customize 
them to the needs of your particular facility.  Use of seed sludge from other activated 
sludge processes or digesters is not favored absent emergency situations like plant upsets 
or die-offs, because such biomass may be contaminated or inert or unreliable. 

• Ongoing Tank Maintenance:   We recommend that staff continue to drain and inspect 
each treatment unit, preferably on an annual schedule, to allow for repair and 
maintenance of equipment, removal of solids, and assurance of structural integrity.  In 
addition, open, cracked, or abandoned electrical conduit should be closed, sealed, 
repaired, or replaced when found. 

• Second Stage blower pacing can be improved by permanently relocating Hach dissolved 
oxygen probe from Tank 4 to Tank 2 or even Tank 1:  High DO found in tanks 2 through 
4 after temporarily moving the probe indicated that tanks 3 and 4 were probably not 